



Test Report

No.T31920311587SC

Date: DEC 31, 2019

Page 1 of 5

CANGZHOU HUALIANG PACKAGING DECORATION CO., LTD.

MAXIAOSHAN VILLAGE, YUQIAO TOWN, DONGGUANG COUNTY, CANGZHOU CITY HEBEI PROVINCE, CHINA 061600

The following samples were submitted and identified by/on behalf of the client as:

TEXTURED SEALABLE VACUUM BAG

SGS Case No. : CA319203128189
SGS Ref. No. : TJHL1912006855CW
Manufacturer : CANGZHOU HUALIANG PACKAGING DECORATION CO., LTD.
MAXIAOSHAN VILLAGE, YUQIAO TOWN, DONGGUANG COUNTY,
ANGZHOU CITY, HEBEI PROVINCE, CHINA
Supplier : CANGZHOU HUALIANG PACKAGING DECORATION CO., LTD.
MAXIAOSHAN VILLAGE, YUQIAO TOWN, DONGGUANG COUNTY,
ANGZHOU CITY, HEBEI PROVINCE, CHINA
Buyer : KIX2, AMAZON
CABLE FC CABLE OSAKA PREFECTURE CITY GREEN HILL 2-1-1,
MIDORIGAOKA
〒574-8531
Country of Origin : CHINA
Country of Destination : JAPAN
Sample Receiving Date : DEC 18, 2019
Testing Period : DEC 18 - DEC 31, 2019

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at <http://www.sgs.com/en/Terms-and-Conditions.aspx> and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at <http://www.sgs.com/en/Terms-and-Conditions/Terms-e-Documents.aspx>. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.



Test Requested	Conclusion
Japan Ministry of Health and Welfare Notice No. 370 and its amendments Part III Section D for the compliance of the provisions of paragraph 1 of Article 7 and Article 10 of Japan Food Sanitation Law (Law No. 233).	PASS
1) Plastics – Migration of coloring matter	PASS
2) Plastics – Total Lead and Cadmium content	PASS
3) Plastics – Heavy metals (as Lead)	PASS
4) Plastics – Consumption of Potassium Permanganate	PASS
5) Polyethylene – Evaporation residue of water, 4% acetic acid, 20% ethanol and n-heptane	PASS

***** FOR FURTHER DETAILS, PLEASE REFER TO THE FOLLOWING PAGE(S) *****

Signed for and on behalf of
SGS Hong Kong Ltd.



Cheung Cheuk Fung, Henry
Assistant Operations Manager

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at <http://www.sgs.com/en/Terms-and-Conditions.aspx> and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at <http://www.sgs.com/en/Terms-and-Conditions/Terms-e-Documents.aspx>. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.

Component List :

Product Name	Test Component List	Remark
TEXTURED SEALABLE VACUUM BAG	1. Transparent Plastic (PE) (Bag Body) (A)	Tested item

Test Results:
Japan Ministry of Health and Welfare Notice No. 370 and its amendments Part III Section D for the compliance of the provisions of paragraph 1 of Article 7 and Article 10 of Japan Food Sanitation Law (Law No. 233)

Method : With reference to Section III of Japan Ministry of Health and Welfare Notice No. 370 and its amendments.

1) Plastics – Migration of coloring matter

Simulant Used	Test Condition	Observation
		1
Water	30 minutes at 60°C	No color leach out
4% Acetic Acid	30 minutes at 60°C	No color leach out
20% Ethanol	30 minutes at 60°C	No color leach out
n-Heptane	60 minutes at 25°C	No color leach out
Comment	--	PASS

Sample Description:

1. Transparent Plastic (PE) (Bag Body) (A)

Note : °C = degree Celsius

2) Plastics – Total Lead and Cadmium content

Test items	Result (µg/g)	Reporting Limit (µg/g)	Limit (µg/g)
	1		
Lead content	ND	5	100
Cadmium content	ND	5	100
Comment	PASS	--	--

Sample Description:

1. Transparent Plastic (PE) (Bag Body) (A)

 Note : 1. µg/g = microgram per gram
 2. ND = Not Detected

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at <http://www.sgs.com/en/Terms-and-Conditions.aspx> and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at <http://www.sgs.com/en/Terms-and-Conditions/Terms-e-Documents.aspx>. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.

3) Plastics – Heavy metals (as Lead)

Test Condition : 4% acetic acid at 60°C for 30 minutes.

Test items	Result (µg/mL)	Reporting Limit (µg/mL)	Limit (µg/mL)
	1		
Heavy Metals (as Lead)	ND	1	1
Comment	PASS	--	--

Sample Description:

1. Transparent Plastic (PE) (Bag Body) (A)

Note: 1. °C = degree Celsius

2. µg/mL = microgram per millilitre

3. ND = Not Detected

4. >1 is shown when sample solution is darker than the standard solution with 1 µg/mL of Lead.

4) Plastics – Consumption of Potassium Permanganate

Test Condition : Water at 60°C for 30 minutes.

Test items	Result (µg/mL)	Reporting Limit (µg/mL)	Limit (µg/mL)
	1		
Consumption of Potassium Permanganate	ND	5	10
Comment	PASS	--	--

Sample Description:

1. Transparent Plastic (PE) (Bag Body) (A)

Note: 1. °C = degree Celsius

2. µg/mL = microgram per millilitre

3. ND = Not Detected

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at <http://www.sgs.com/en/Terms-and-Conditions.aspx> and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at <http://www.sgs.com/en/Terms-and-Conditions/Terms-e-Documents.aspx>. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.

5) Polyethylene – Evaporation residue of water, 4% acetic acid, 20% ethanol and n-heptane

Simulant Used	Test Condition	Evaporation residue (µg/mL)	Reporting Limit (µg/mL)	Limit (µg/mL)
		1		
Water	30 minutes at 60°C	ND	10	30
4% Acetic Acid	30 minutes at 60°C	ND	10	30
20% Ethanol	30 minutes at 60°C	ND	10	30
n-Heptane	60 minutes at 25°C	ND	10	150
Comment	--	PASS	--	--

Sample Description:

1. Transparent Plastic (PE) (Bag Body) (A)

- Note: 1. °C = degree Celsius
 2. µg/mL = microgram per millilitre
 3. ND = Not Detected

Sample Photo:



SGS authenticate the photo on original report only

*** End of Report ***

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at <http://www.sgs.com/en/Terms-and-Conditions.aspx> and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at <http://www.sgs.com/en/Terms-and-Conditions/Terms-e-Documents.aspx>. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.